
PETROL LAWN MOWER GLM 42/124 SP EASY, SELF PROPELLED

18

18

64

64

63

63

52

66

49

50

48

26

56

38

38

39

39

7

5

57
58

3

66

33

35

59 43

30

29

73 34
72

36

37

28
70

74

42

45 54

46

53

65

47

31

32

40

69

61
6

62

27

71

44

268

67 4

19

15

65

77

60

8

59

17

16

24

23

20

75

14

55

13

12

11

76
9

10

25
22

21

63

64

1 69
41

51

SHEET: 1/5
ART. NUMBER: 45682

MODEL: PETROL LAWN MOWER GLM 42/124 SP EASY, SELF PROPELLED



POS. CODE DESCRIPTION QTY
28 A4553 LEFT  REAR AXLE BUSH 1

29 A4549 CYLINDRICAL REAR AXLE BUSH 1

30 A4527 REAR AXLE PRESSURE PLATE 2

31 A4539 GEARBOX 1

32 A4528 GEARBOX TENSIONER SPRING 1

33 A4555 BELT COVER 1

34 A4543 BELT A-686 1

35 A4546 FRONT BELT PULLEY 1

36 A4545 REAR BELT PULLEY 1

37 A4523 CYLINDRICAL PIN 2

38 A4513 FRONT AXLE BUSH 2

39 A4502 FRONT AXLE SPRING 2

40 A4534 GEARBOX CLIP 1

41 A4550 REAR AXLE BUSH 2

42 A4633 DRIVING GEAR, LEFT 1

43 A4538 DRIVING GEAR, RIGHT 1

44 A4552  DUST-PROOF COVER, RIGHT 1

45 A4554 DUST-PROOF COVER, LEFT 1

46 A4551 WHEEL 210Ø 2

47 A4548  WHEEL COVER 210Ø 2

48 A4518 WHEEL175Ø 2

49 A4519 WHEEL INNER COVER 175Ø 2

50 A4482  WHEEL COVER 175Ø 2

51 A4501 START HOOK 1

52 A4506 125cc ENGINE 1

53 A4509 WHEEL NUT M8 4

54 A4481 WHEEL WASHER 4

PETROL LAWN MOWER GLM 42/124 SP EASY, SELF PROPELLED

POS. CODE DESCRIPTION QTY

1 A4529 CUTTING DECK 1

2 A4530 CUTTING BLADE 1

3 A4503 BLADE FLANGE 1

4 A4479 BLADE BOLT 1

5 A4535 CONNECTING BAR 1

6 A4491 HEIGHT ADJUSTMENT HANDLE 1

7 A4492 CONNECTING BAR SPRING 1

8 A4493 HEIGHT ADJUSTMENT BOARD 1

9 A4490 GRASS BAG FRAME 1

10 A4515 GRASS BAG 1

11 A4514 REAR FLAP 1

12 A4488 FLAP SPRING 1

13 A4489 FLAP AXLE 1

14 A4485 UPPER HANDLE 1

15 A4499 LOWER HANDLE 1

16 A4494 LOWER HANDLE FIXER, LEFT 1

17 A4495 LOWER HANDLE FIXER, RIGHT 1

18 A4517 FLASH NUT 2

19 A4476 BOLT M8×50 2

20 A4522 SOFT GRIP 1

21 A4531 BRAKE CABLE 1

22 A4532 DRIVE CABLE 1

23 A4533 DRIVE LEVER 1

24 A4504 BRAKE LEVER 1

25 A4484 CABLE CLAMP 1

26 A4536 FRONT AXLE 1

27 A4537 REAR AXLE 1

SHEET: 2/5
ART. NUMBER: 45682

MODEL: PETROL LAWN MOWER GLM 42/124 SP EASY, SELF PROPELLED

POS. CODE DESCRIPTION QTY
55 A4511 CLIP 2

56 A4512 PIN 2

57 A4524 PIN AXLE WASHER 1

58 A4526 WASHER 1

59 A4745 NUT M5 3

60 A4507 BOLT M5x12 3

61 A4635 BOLT M6x14 2

62 A4474 NUT M6 2

63 A4510 NUT M8 8

64 A4477 BOLT M8x16 8

65 A4478 WASHER 6

66 A4482 BOLT M8x35 3

67 A4475 WASHER 1

68 A4480 WASHER 1

69 A4540 SCREW ST6x16F 8

70 A4525 WASHER 6

71 A4544 WOODRUFF KEY 1

72 A4541 DOWEL PIN 1

73 A4542 DOWEL PIN 2

74 A4638 SPRING WASHER 2

75 A4607 NUT M6 1

76 A4473 SCREW M6x40 1

77 A4718 CABLE CLIP 1



PETROL LAWN MOWER GLM 42/124 SP EASY, SELF PROPELLED

SHEET: 3/5 ART. NUMBER: 45682
MODEL: PETROL LAWN MOWER GLM 42/124 SP EASY, SELF PROPELLED



POS. CODE DESCRIPTION QTY

41 A4899
OIL RECOVERY CHAMBER 

COVER
1

42 A4900 FLYWHEEL BRAKE 1

43 A4901 SPRING, IDLE CONTROLLER 1

44 A4902 DOUBLE HEADED BOLT INTAKE 2

45 A4903 GASKET, INSULATOR 1

46 A4904 CARBURETOR JOINT 1

47 A4905 GASKET, CARBURETOR 1

48 A4906 CARBURETOR 1

49 A4907 AIR FILTER SEALING PAD 1

50 A4908 OIL EXHAUST PIPE 1

51 A4909 AIR CLEANER ASS. 1

52 A4910 MUFFLER ASSY 1

53 A4911 MUFFLER COVER 1

54 A4912 SPEED ADJUSTMENT ARM ASS. 1

55 A4913 THROTTLE LEVER 1

56 A4914
MICRO SPEED REGULATING 

SPRING
1

57 A4915 SPEED CONTROLLER 1

58 A4916 RESET SPRING 1

59 A4917 FUEL TANK ASS 1

60 A4918 STARTER ASS. RECOIL 1

61 A4919 START COVER 1

62 A4920 FUEL TUBE 1

63 A4921 ROCKER PIN 2

64 A4922 BOLT, FLANGE (M6×12) 13

65 A4923 BOLT, FLANGE (M6×18) 10

66 A4924 BOLT, FLANGE (M6×25) 1

67 A4926
CROSS SLOT SMALL DISC HEAD 

SCREW
1

68 A4927 CYLINDER HEAD BOLTS 2

69 A4928
CYLINDER HEAD DOUBLE HEAD 

SCREW
2

70 A4929 GASKET, CYLINDER 1

71 A4930 HEAD COMP, CYLINDER 1

72 A4931 PLUG, SPARK 1

73 A4932 BOLT, NUT (M8) 2

74 A4933 BOLT, NUT (M6) 6

75 A4934 BOLT, FLANGE  (M6×40) 1

77 A4935 BELT TUBING CLIP Ø11 1

78 A4936 BELT TUBING CLIP Ø10.5 1

79 A4937 BOLT, FLANGE (M6×12) 2

POS. CODE DESCRIPTION QTY
1 A4859 CRANKCASE 1

2 A4860 SPEED SWING 1

3 A4861
SPEED ADJUSTMENT ROD 

GASKET
1

4 A4862 SPEED SWING LOCK CLIP 1

5 A4863 PAD OIL SEAL 1

6 A4864 OIL SEAL 1

7 A4865 OIL SEAL 1

8 A4866 INTAKE VALVE 1

9 A4867 EXHAUST VALVE 1

10 A4868 VALVE SPRING 2

11 A4869 SPRING SEAT, INTAKE VALVE 2

12 A4870 SEAL, VALVE STEM 1

13 A4871 ROCKER ASS 2

14 A4872 CRANKCASE COVER 1

15 A4873 OIL RULER ASS 1

16 A4874 GOVERNOR KIT 1

17 A4875 CRANKSHAFT 1

18 A4876 TIMING GEAR 1

19 A4877 CAMSHAFT 1

20 A4878 GRANKSHAFT WASHER 1

21 A4879 CONNECTING ROD ASS. 1

22 A4946 PISTON 1

23 A4881 PISTON RING 1

24 A4882 PISTON PIN 1

25 A4883 CLIP, PISTON PIN 2

26 A4884 LIFTER 2

27 A4885 ROD, PUSH 2

28 A4886 PIN, DOWEL CYLINDER HEAD 2

29 A4887 PIN, DOWEL CRANCASE COVER 2

30 A4888 PACKING, HEAD COVER 1

31 A4889 COVER COMP, HEAD 1

32 A4890 FLYWHEEL ASS. 1

33 A4891 FLYWHEEL NUT 1

34 A4892 IGNITER ASSY 1

35 A4893 IGNITER DOUBLE-HEADED BOLT 1

36 A4894
START COVER DOUBLE HEAD 

BOLT
2

37 A4895 WIND BOARD 1

38 A4896 VALVE, BREATHER CHAMBER 1

39 A4897 OIL STRAINER 1

40 A4898 OIL RETURN CHAMBER GASKET 1

PETROL LAWN MOWER GLM 42/124 SP EASY, SELF PROPELLED

SHEET: 4/5 ART. NUMBER: 45682
MODEL: PETROL LAWN MOWER GLM 42/124 SP EASY, SELF PROPELLED



POS. CODE DESCRIPTION QTY
80 A4938 FLYWHEEL FAN 1

81 A4939 START-UP-SET 1

82 A4940 IGNITER SUPPORT 1

83 A4941 BOLT, FLANGE (M5×10) 4

84 A4942 FLAT WASHER Ø6 1

85 A4943 COVER 1

86 A4944 DOUBLE HEAD BOLT 1

87 A4945 COVER MOUNTAIN PLATE 1

88 A4880 PISTON ASSEMBLY 1

89 A4925 FUEL TANK CAP 1

90 A4947 FUEL TANK 1

91 A4948 FILTER 1

92 A4949 AIR FILTER BASE 1

93 A4950 AIR FILTER ELEMENT 1

94 A4951 AIR FILTER COVER 1

PETROL LAWN MOWER GLM 42/124 SP EASY, SELF PROPELLED

SHEET: 5/5 ART. NUMBER: 45682
MODEL: PETROL LAWN MOWER GLM 42/124 SP EASY, SELF PROPELLED


